
-8- Model T34657 (Mfd. Since 02/26)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

To reduce ris
k of serious personal in

jury when using:

1. Read manual before use for fu
ll safety and assembly instructions.

2. To reduce ris
k of tip

ping cabinet, d
o not stand on cabinet or in

 

drawers, only open one drawer at a tim
e, and only move after 

closing and locking all d
rawers.

3. Do not lif
t fu

lly loaded cabinet by side handles.

4. Do not exceed maximum weight capacity of 100 lbs. per drawer or 

1300 lbs. to
tal.

5. To minimize ris
k of being crushed fro

m cabinet tip
ping over, a

lways 

PUSH cabinet in
stead of pullin

g it. 

6. Always set brakes after m
oving cabinet.

7. Prevent unauthorized use by children or untrained users.

WARNING!

T34657

Date

S/N

Mfd. fo
r G

rizzly in Cambodia

• 125 VAC

• Single-Phase

• 15 Amps Max.

ELECTRICAL 

HAZARD!

Only plug power strip
 

cord into grounded outlet. 

Do not connect equipment 

with higher amp rating 

than receptacle.

WARNING!

1

23

4

8

9
27

10

11
12
13
14

15 16

17

18

19

20

21

22

23

24

25 25

26

28

11

50

51

52

T34657 Parts

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT34657001 HANDLE 16" 18 PT34657018 TAP SCREW M4 X 20
2 PT34657002 POWER CORD BRACKET 19 PT34657019 PHLP HD SCR M4-.7  X 12
3 PT34657003 CASTER, 6" LOCKING SWIVEL 20 PT34657020 FLAT WASHER 5MM
4 PT34657004 CASTER, 6" FIXED 21 PT34657021 FLANGE NUT M4-.7
8 PT34657008 LED WORKLIGHT 120V 7W 22" 22 PT34657022 RESTRAINING STRAP W/BRACKETS
9 PT34657009 MOUNTING CLIP 23 PT34657023 POWER STRIP TA1424121F12 125V 5-15P
10 PT34657010 ANTI-TIPPING BRACKET 24 PT34657024 LOCK SET W/2 KEYS
11 PT34657011 HEX BOLT M6-1 X 20 25 PT34657025 DRAWER MAT, SMALL 14-3/4" X 17-1/4"
12 PT34657012 FLAT WASHER 8MM 26 PT34657026 DRAWER MAT, LARGE 32-1/4" x 17-1/4"
13 PT34657013 LOCK WASHER 8MM 27 PT34657027 FLAT HD SCR M4-.7 X 10
14 PT34657014 HEX BOLT M8-1.25 X 25 28 PT34657028 WRENCH 10  X 14MM OPEN ENDS
15 PT34657015 PHLP HD SCR M6-1 X 15 50 PT34657050 GRIZZLY PRO LABEL 75 X 40MM
16 PT34657016 TAP SCREW M4.8 X 57 51 PT34657051 MACHINE ID LABEL
17 PT34657017 EXPANSION ANCHOR 5/16" X 2" 52 PT34657052 COMBO WARNING LABEL

Please Note: We do our best to stock replacement parts whenever possible, but we cannot guarantee that all parts shown here 
are available for purchase. Call (800) 523-4777 or visit our online parts store at www.grizzly.com to check for availability.


